This .pdf document is bookmarked

Operating Instructions and Parts Manual

Router Lift and accessories
Model JRL-912

JET

427 New Sanford Road
LaVergne, Tennessee 37086 Part No. M-737000
Ph.: 800-274-6848 Edition 2 10/2017

www.jettools.com Copyright © 2017 JET


Tom Gauger
This .pdf document is bookmarked


11.2.1 Stand Assembly (737004) — Exploded View

18



11.2.2 Stand Assembly (737004) — Parts List

Index No Part No Description Size

2 e JRL912-202............... LONG SUPPOIT BA ...eoviiiiiiiiiiiiiiiiiiieeieeeieeieeeeeeeeeveaveeee ceeeeeneeeeneneeees
I PR JRL912-203............... ShOrt SUPPOIt B ......ccoiiiiiiiiiiiiieee et ceeeeesniinieeenns
4o, JRL912-204............... ) =1 o I =T o [P RRPRR P
5 JRL912-205............... LONG LOWET BIrACE .......evvieeiiiiiiiiiiiiiiieieneeessesssessnnnnes seeesnnensssnennnes
I JRL912-206............... ShOrt LOWET BIACE ...vvvviieeiiiiiiiiiiee e sttt e e e e e s ssiies cvveeeesannnnennns
T o JRL912-207............... Wheel Frame BracCKet..........cooovviiiiieeniiiiie e ceeniieee e
8., JRL912-208............... ROULEr Bit RACK......ceiiiiiiiiiiiiiiic et cvvviniieeeeae e
9 i JRL912-209............... SWItCN BASE ...eeiiiiieeiiie e e
10, 737006......ccccvveeeennn, On/Off Switch (includes #24) ............cocccvveeeeeeeiiiinns 15A 125V...
11, JRL912-211............... Wheel BraCket ........c.ooooiiiiiii e e
12 e, JRL912-212............... Plastic WheEe€l.........coeeeeiiiiiiiiiiii e 76mm.........
13 e, JRL912-213............... CaSter Frame........cceviiiiiiei s e
14 ... JRL912-214............... PG ... e
15 JRL912-215............... CaSIEr BASE ... e
16, JRL912-216............... SWIVEI CASEEI ...t creee e e s e
17 . JRL912-217............... SQUAE NUL ... M1-1.5........
18 i TS-1540071 .............. HEX NUL. ..t M10-1.5......
19 .. JRL912-219............... Leveling Pad.........ccovviiiiiiiiiiece e ceveiraer e
20 i TS-1482021 .............. HEX Cap SCreW.......ocvviiiiieeiiiieiiiee st M6-1.0x12..
21 . TS-1550041 .............. Flat Washer ........ooveiiiiiiiiiiiec e M6.....ccou...
22 i, TS-1503041 .............. Socket Head Cap SCrew .......cccveeveveeiiiiiiiieeieeenninnns M6-1.0x16..
24 ... JRL912-224............... Power Cord........cuuviiieeiiiiiiiee e 15 mm2x3C
25 TS-2208501 .............. HEX Cap SCIreW.......eevviiiiiieiiiieriiee st M8-1.25x50
26 .. TS-1503031 .............. Socket Head Cap SCreW .......cccvveeveeeeiiiiviieeneeeeniiinns M6-1.0x12..
27 i TS-1541031 .............. Nylon Lock HEX NUL........cceoiiiiiiiiniieeeeee e M8-1.25......
28 e TS-1540021 .............. HeX NUE FUll....o e M4-0.7........
29 i, TS-2284202 .............. Phillips Pan Hd Machine Screw...........cocccvvvveeeeennnn. M4-0.7%20..
110 TS-2311061 .............. HeX NUt FUll.......oovieie e M6-1.0........
3l TS-0640091 .............. Nylon Lock HEX NUL........ccooiiieiiiiniieeeeec e 3/8-16.........
Y TS-1550071 .............. Flat Washer ... M10............
34 SBR30M-53............... HEX Cap SCrEW.......evveieiieieiiiieiiieeeieeeeeeeeeeeeeeeeeeeeeeenees M8x90........
35 i, 5AD-DO4A......ccoeeeenn. Phillips Pan Hd Machine Screw.........ccccccccecvvvvenennnn. M5-0.8%8....
36 .. JRL912-236............... SUPPOIt PIALE ...t ceeee e
Y A JRL912-237............... Phillips Pan Hd Machine Screw.........cccccccoecvvvvveenn... M5-0.8x45..
38 JRL912-238............... TOOI BraCKeL......veiiiiiieiee ettt ceenrre e
39 ., TS-1550061 .............. Flat Washer ... M8.....couvnee
40 ... TS-1550031 .............. Flat Washer ... M5
41 .............. TS-1550061 .............. Flat Washer ... M8.....ccuvnee.
42 ..o JRL912-242............... StOrage HOOK......c.cuviiiiiie et ceeee e
43 ... JRL912-243............... HOOK EXtENSION PIAE ......ovvvvveieceeiiiiiiee e cvviiiieee e
44 .............. LTOO-B10 .....cceeevrnnnnne Phillips Pan Hd Machine Screw...........cccoecvvvveeeeenn, M4-0.7%5....
45 ... JRL912-245............... (CTU]To [ =7 1 SRR
46 .............. JRL912-246............... Miter Gauge BodY.........cccuuvviiiiieiiiiiiiiice s e
47 .o JRL912-247............... GUIAE WASNET.......eiiiiiiii et ceee e e e
48 .............. LTO4-B13 ... Phillips Pan Hd Machine Screw.........cccccoovvvvvvieeennn. M6-1.0%8....
49 .. JRL912-249............... POINTET .. e
50 .. 41002-93........ccvvveee. Phillips Pan Hd Machine Screw............ccccvvvveeeeinnnns #10-24%x1/4”
51 i JRL912-251............... LOCK KNOD ... 1/4" x25......
52 e, JRL912-252............... 1T g =T o o = PR
53 i TS-1482061 .............. HEX Cap SCreW.......ocvviiiiiieiiiieniiee st M6-1.0x30..
54 i TS-2321061 .............. WING NUL ... M6-1.0........
55 . FO01219....cccccvveeiinnnns Phillips Pan Hd Machine Screw...........cocccvvvveeeeennnn. M5-0.8x85..
56 i, TS-1541011 .............. Nylon Lock HEX NUL ......cvvvviiiieeee e M5-0.8........
.................. JRLI12-246A ............ Miter Gauge ASSEMDIY ........cociiiiiiiiiiiiiiiiiiee et e
.................. JRLO12-242A ............ Storage HOOK ASSEMDIY .......c.cvvviiiiieiiiciiiie et e
.................. JRLI12-216A ............ Swivel Caster ASSEMDIY ......ccccuviiiiiiiiiii e e
.................. TS-2284202 .............. Phillips Pan Hd Machine Screw (not shown)........... M4x20 ........
.................. TS-1541001 .............. Hex Nut (not Shown) ........cccccoovvviiienieiiniiiiiiee. M

19



	JRL-912 Router Lift and accessories
	1.0 IMPORTANT SAFETY INSTRUCTIONS
	2.0 About this manual
	3.0 Table of contents
	4.0 Specifications for JET Router Lift and components
	5.0 Setup and assembly
	5.1 Unpacking and cleanup
	5.2 Shipping contents
	5.3 Tools required for assembly
	5.4 Stand assembly
	5.5 Dust Collection Box
	5.6 Mounting table to stand
	5.7 Fence assembly
	5.8 Installing Router Lift
	5.9 Installing router (not provided)

	6.0 Electrical connections
	6.1 GROUNDING INSTRUCTIONS
	6.2 Extension cords

	7.0 Adjustments
	7.1 Stand mobility
	7.2 Miter gauge
	7.3 Router elevation

	8.0 Operations
	9.0 User-maintenance
	9.1 Additional servicing

	10.0 Optional accessories
	11.0 Replacement parts
	11.1.1 Router Lift Assembly (737000) – Exploded View
	11.1.2 Router Lift Assembly (737000) – Parts List
	11.2.1 Stand Assembly (737004) – Exploded View
	11.2.2 Stand Assembly (737004) – Parts List
	11.3.1 Dust Collection Box Assembly (737005) – Exploded View
	11.3.2 Dust Collection Box Assembly (737005) – Parts List
	11.4.1 Fence Assembly (737001) – Exploded View
	11.4.2 Fence Assembly (737001) – Parts List
	11.5.1 Table Assembly – Exploded View
	11.5.2 Cast Iron Table Assembly (737002) – Parts List
	11.5.3 MDF Table Assembly (737003) – Parts List

	12.0 Warranty and service



